

CERTIFICATE



No:C-351513

Date: Budapest, 07/11/2012

Name of product: **Playground shock-absorbing rubber surface**

Type and identification data of product:

500x500x40 mm, weight 25 kg/m²

The critical fall height to the standard set by the circumstances 1.5 m

Produced by: UAB Metaloidas.

Applicant: UAB Metaloidas.
76126 Siauliai,
Lithuania Pakruojo 44

ÉMI-TÜV SÜD Ltd. as the Economy and the Minister of Transport by the Certification Body (No.1417), states on the basis of the examination carried out according to 78/2003. (XI. 27) GKM 4 § (1) that the sample submitted by the Client is compliant with the technical documentation and the sample (with the identification data mentioned above) is the applied standards

comply

Applied standards: MSZ EN 1176-1: 2008
MSZ EN 1177: 2008

Valid until: 07/11/2017


Dr Gábor Madaras MSC
CEO

In accordance with the above mentioned Directive the applicant has to inform us about any modification made or planned to be made the above mentioned product. This certificate is issued under the contract of 227412.